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Normative foundations :

CSN EN ISO 12543-4 (2012): Glass in building — Laminated glass and laminated
safety glass — Part 4 : Test methods for durability

CSN EN 14449 (2006): Glass in building — Laminated glass and laminated safety
glass — Evaluation of conformity/Product standard

Sampling :
Following test specimens of laminated glass were used for the tests :

6 pcs. 100 x 300 mm 6 mm clear float glass + 0,76 mm + 6 mm clear float glass
6 pcs. 100 x 300 mm 6 mm clear float glass + 1,14 mm + 6 mm clear float glass
6 pcs. 100 x 300 mm 6 mm clear float glass + 1,52 mm + 6 mm clear float glass

3 pes. 300 x 300 mm 6 mm clear float glass + 1,52 mm + 6 mm clear float glass

Note: film type - PVB

Metrological provision of tests :

Calibrated measuring gauges of testing laboratory were used during testing.
Humidity test and high temperature test were carried out in climate chamber CTS
with metrological traceability. For measuring and controlling of temperature was used
calibrated thermometer. The radiation test was carried out using of testing equipment
— radiation wall with Ultravitalux lamps. The light transmittance of samples before
and after the test was measured using of spectrometer Shimadzu UV-3600 with
metrological traceability. Irradiance was measured with pyranometer Kipp & Zonen
CM-6B with metrological traceability, the temperature using of calibrated
thermocouple.

Test results :
1. Humidity test (CSN EN ISO 12543-4, art.6.3.1 — with condensation)
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Sample state after the test
66.2 no changes in evaluated area AT 3
66.3 no changes in evaluated area &
66.4 no changes in evaluated area |~ - .. |.
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2. High temperature test (CSN EN ISO 12543-4, art.5.3.2 — procedure A)

Sample state after the test
66.2 no changes in evaluated area
66.3 no changes in evaluated area
66.4 no changes in evaluated area

3. Radiation test (CSN EN ISO 12543-4; 7.3.1)

Duration: 2000 hours; sources: 16 pcs. of OSRAM Ultravitalux 300 W
None of the tested specimens shows visually observable changes in the evaluated
area.

Light transmittance before and after the test Rel. difference
Sample .
tvi (1) Tva (1) (%)
66.4 0,857 0,853 -0,5
66.4 0,853 0,850 -0,4
66.4 0,856 0,852 -0,5

Note: According to CSN EN 12543-2, art. 4.3, the allowable difference is max. + 3 % rel.

Statement : Test results, given in this report, apply only to the tested items as
received. Test report does not replace other documents, e.g. administrative characters,
issued by other bodies, according to particular regulations. The official version is in
Czech language.
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